IN—I X
PARTS LIST

LHPWN-8BL-3-LP
LHPWN-8BL-3

SEIKO SEWING MACHINE CO., LTD.






B X
CONTENTS

R, Rk
FACE PLATE, ARM COVER (REAR)

LR
ARM TOP COVER

R, Lwh. T—1)—
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

A, PR E
PRESSER BAR, VIBRATING PRESSER BAR

it A, EEOVr
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

X5
KNEE LIFTER LIFTING LEVER

TE, TRILNT—)— FEYhL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

EYLE EYEH
FEED BAR, FEED ROCK SHAFT

NG LN— EYFREEAE
FEED REVERSE LEVER, FEED REGULATING MECHANISM

ARLEE.HT
HOOK SADDLE, HOOK

SR XY
THROAT PLATE, FEED DOG

AFIR
TENSION BRACKET

Mg
LUBRICATION

REES
BOBBIN WINDER

TREM1
ACCESSORIES 1

TREm2
ACCESSORIES 2

Page

1,

3,

5,

7,

11,

13,

19,

17,

19,

21,

23,

25,

21,

29,

31,

2

4

6

8

12

20

22

24

26

28

30

32




HiR. iR
FACE PLATE, ARM COVER (REAR)




HEfR. Rk
FACE PLATE, ARM COVER (REAR)

BB o B¥
No | PARTS NOO:Q o |QTY e DESCRIPTION
1 140102 [ x| 1 [ @ik FACE PLATE
2 | 15037 x| x| 1 | @iR/ASR FACE PLATE SPRING
3 | 15039 * | x| 2 | @EHR/ARIEDHRLC SCREW 1/8X44 L=35
4 | 15036 * [ x| 1 | EAREES HINGE
5 | 15039 *| x| 3 | @EIREFIEDHRLC SCREW 1/8X44 L=35
6 | 15039 x| x| 3 |@ERLEDHRL SCREW 1/8X44 L=35
7 | 40106 x| x| 1 | ZER(ERAED ARM COVER (REAR) (SMALL)
8 | 8040 x|+ 4 | EfR(EHRED LEHAL SCREW 9/64X40 L=8.0
9 | 40105 * | k[ 1 | EfR(T—UAED ARM COVER (REAR) (LARGE)
10 | 15037 x| x| 1 | ZR(T—DE]D IR ARM COVER (REAR) (LARGE) SPRING
11 | 15039 x| x| 2 | BR(T—UAED/ARIEDHHRL SCREW 1/8X44 L=35
12 | 15036 x [+ 1 [ BAR(T—VE])IREHF HINGE
13 | 15039 x| x| 3 | BER(T—UADEFIEDHRL SCREW 1/8X44 L=35
14 | 15039 x [ x| 3 [ER(T—VAEDIEDHRLC SCREW 1/8X44 L=35
15 | 40104 * x| 1 | ERS—F /SyFy GASKET
16 | 30066 x| x| 11 | EiRIESDHRL SCREW M5X0.8 L=12
17 1 40100-02 | * | x| 1 | K#R(FhAHLRLLE P/B SPRING REGULATING SCREW BRACKET
18 | 18065 x| x| 2 [ X&LEHRL SCREW M5X0.8 L=14
19 | 90625 | x| 2 | TBLEHRLES WASHER
20 | 40100-03 | % [ x| 1 |/nEXE KNEE LIFTER CONNECTING LEVER BRACKET
21 | 18065 x| x| 2 |[/IBEEIEHRLE SCREW M5X0.8 L=14
22 | 90625 x| x| 2 [/INEXHEIEHRLCESE WASHER
23 | 11004 *| x| 1 |HAEHEY OIL REGULATOR
24 | 15086 * [ x| 1 | HhEAETR/ SR OIL CONTROL SPRING
25 | 10597 *| x| 1 |HRASSEYIEDHRLE SCREW 1/8X40 L=3.3
26 | 8040 x|+ 1 [ HEAERARLEDHRL SCREW 9/64X40 L=8.0
27 [ 11142 * | k| 1 | HAEIR/ARILEDHR LTV v— | WASHER
28 | 40118 x| x| 2 | 7P—LTLIE (D20) RUBBER CAP (®20)
29 | 40118 x| 2 | P—LILEE (D20) RUBBER CAP (®20)
30 | 30046 x| *| 1 | 7—REFLEDRL EARTH WIRE SCREW M4X0.7 L=4




L

ARM TOP COVER




£k
ARM TOP COVER

BB o B¥
No | PARTS NOO:Q @ QTY e DESCRIPTION
1 | 40103 *| x| 1 | E#x ARM TOP COVER
2 | 11007 x| x| 1 [HEDZTEE OIL LEVEL INDICATOR
3 | 15058 * | k[ 1 | FARERTE OIL REGULATING STUD
4 | 15059 x| x| 1 | $GEERRTIYT OIL REGULATING STUD SPRING
5 | 15057 * | k[ 1 | $RHRERRA AL OIL REGULATING DIAL
6 | 15061 * [ x| 1 | fAREKREY PIN
7 | 8009 *| % | 1 | HERT/VILIESOHRL SCREW 15/64X28 L=75
8 | 11006 x| x| 1 | EdSRE ARM TOP COVER THREAD GUIDE
9 |113076-02 | * | x| 1 | EARHREF vk NUT
10 | 40118 x| x| 1 | E#RTLIE (1R20) RUBBER CAP
11 | 40119 *| % | 4 | LRI LR (1R9) RUBBER CAP
12 | 40123 * [ x| 1 | KFEHA— THREAD TAKE-UP LEVER COVER
13| 27174 *| % | 1 | XFFEA/NN—1EHRLC SCREW M4X0.7 L=10.0
14 | 31208 x| % | 1 | RFEHAN—1LEDHRLES SPRING WASHER
15 | 10682 * |k 1 | @mARBMF(E) THREAD GUIDE (UPPER)
16 | 19510 x [+ 1 [@EARBENFHE)1EDHRLC SCREW 9/64X40 L=6.5
17 110759-A | = | x| 1 |@HREIFHT) THREAD GUIDE (LOWER)
18 | 10760 x|+ 1 [ @EARBENF(F)TzILE FELT
19 | 19510 | x [ 1 | @RENF(T) kDL SCREW 9/64X40 L=6.5
20 | 15038 x| x| 1 | BRI LR RUBBER CAP
21 | 40118 * | x| 1 | EHRTLIEE (1B20) RUBBER CAP




Eﬁs -tm\ j_ U_
THREAD TEKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

19 16




R, Ldh,. T—1)—

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

BB o B#
No | PARTS No c:f, o |QTY e DESCRIPTION
1 | 15209 x| x| 1 | L&g ARM SHAFT
2 | 15033 *| x| 1| EERHES OIL WICK
3 | 10506 x| *| 1 | E&AS1ESHARL OIL STOP SCREW 7.85X20 L=6.0
4 | 36006 x| x| 1 [9509F—3ay AL NEEDLE BAR CRANK
5 | 10521 x| x| 1 [ ERDHRAL POSITION SCREW  1/4X28 L=20.0
6 | 10522 x| *| 1 | EHRL SET SCREW  1/4X28 L=14.0
7 | 10524 x| x| 1 [ #EISVIEVIEHRUE) SET SCREW (LONG)  1/4X28 L=6.5
8 | 70016 x| x| 1 | #FEISI9E IEHRLEGE) SET SCREW (SHORT)  1/4X28 L=45
9 | 18244C *| x| 1 | KFEGEE) THREAD TAKE-UP LEVER COMP.
10 | 18244 x| x| 1 | X&E THREAD TAKE-UP LEVER
11 | 15026 x| x| 1 | XiFEfax THREAD TAKE-UP LEVER DRIVING STUD
12 | 15013 *|*| 1 | XFEEY THREAD TAKE-UP LEVER HINGE STUD
13 | 10528 x| x| 1 | &EISH NEEDLE BAR CONNECTING LINK
14 | 10523 x| x| 1 | &HEISUHEY NEEDLE BAR CONNECTING LINK STUD
15 | 10728 * [ x| 1 | XFEHEEHS OIL WICK
16 | 11042 *| x| 1 | RFEEHS OIL WICK
17 | 10726 x| x| 1 | #EISUI9EVHS OIL WICK
18 | 15038 *| x| 1 |hOLg RUBBER OIL STOPPER
19 | 25179 x| x| 1 [ KFEVIEHRL SET SCREW 17/64X32 L=9.0
20 | 18006 x| | 1 | _E&hA%IL(FD ARM SHAFT BUSHING (FRONT)
21 | 10725 x| % | 2 | _E&wASIL(EDIZTILE OIL FELT
22 | 10563 x| x| 1 | EEAZIL (B Ty v— WASHER
23 | 19417 x| % | 1 | _E&mA%IL(HI) IEDHHL SET SCREW 1/4X28 L=6.5
24 | 10551 *| % | 1 | RFEERZT THREAD TAKE-UP LEVER OIL GUARD
25 | 3052 * x| 1 [ RFEHKZITIESHRL SCREW 9/64X40 L=45
26 | 19427 x| x| 1 [hHZ ETHL LIFTING ECCENTRIC (ECC. 4.0)
27 | 19508 x| x| 2 | ETAHLIESHRLE SET SCREW  1/4X40 L=55
28 | 10772C * || 1 | EEEOVRGE) LIFTING ECCENTRIC CONNECTION COMP.
29 [ 10772 x| *| 1 | BEEAOYKR LIFTING ECCENTRIC CONNECTION
30 [ 10773 *|*| 1 | EEHEOYR=—FILRF1)>% | NEEDLE BEARING
31 [ 11879 x| x| 1 |BZ ETHLDS— LIFTING ECCENTRIC COLLAR
32 [ 10573 x| x| 2 [Pz ETHLAS—1E®HAL | SET SCREW 7/32X32 L=11.0
33 | 40919 x| x| 1 [ R)LpT—Y ARM SHAFT CONNECTING BELT PULLEY
35 [10571-G [ *|*| 1 | RJLrT—1ULEHRL SET SCREW  6.75X24 L=20.0
36 | 10570 x| *| 1 [R)FT—=YEURL POSITION SCREW 6.75X24 L=145
37 [10524-G | *|*| 1 [ RILFT—=YELRLIEDHARAL POSITION SCREW SET SCREW 6.75X24 L=6.5
38 | 14106 x| x| 1 [RA422T RN)Lk ARM SHAFT CONNECTING BELT
39 | 40130 x| %| 1 | REEHS— BOBBIN WINDER COLLAR
40 | 27171 x| x| 2 | REBZEHT—1EHHRL SET SCREW
41 | 10567 x| x| 1 | E&#RFYLY ARM SHAFT BALL BEARING
42 | 40133 x| x| 1 | EEARTFYLEHS— ARM SHAFT BALL BEARING ADAPTER SLEEVE
43 | 23637 x| x| 2 | EEATYLSTHS—1EHAL | SET SCREW  1/4X28 L=75
44 | 10568 x| x| 1 | EEARTYLHYLHGERL) BALL BEARING RETAINING RING
45 | 40134 x| x| 1 | EBRTFYLEHE—X ARM SHAFT BALL BEARING ADAPTER
46 | 25170 x| % | 1 | E#AFTYU S5 —X1EHAL | SET SCREW  17/64X32  L=20.0
47 | 15162-A | *| x| 1 | T—U MACHINE PULLEY
48 | 10576 x| x| 1 | T—URBRDIL POSITION SCREW 15/64X28 L=21.0
49 | 10579 *|%| 1 | T—UkdHRL SET SCREW  15/64X28 L=20.0
50 | 10577 x| x| 1 | F—)#ERL MACHINE PULLEY ADJUSTING SCREW 6.75X24 L=11.0
51 | 14052 *|*| 1 [ Tyve— WASHER
52 | 40920 x| x| 1 [ FEYFLZIUTIRN)L FEED TIMING LABEL




WA, PHAE

PRESSER BAR, VIBRATING PRESSER BAR




WA, FHZ %
PRESSER BAR, VIBRATING PRESSER BAR

BB o B¥
No | PARTS NOO:Q o |QTY e DESCRIPTION
T | 10540 x| *| 1 | BAE PRESSER BAR
2 | 17609 [ x| 1 [#HRAEBEAZIL(T) PRESSER BAR BUSHING (LOWER)
3 | 25163 | % 1 | FHRABAZIIL(T)EDHHRL SET SCREW 17/64X32 L=11.0
4 | 18478 * | x| 1 | HIHEERN PRESSER BAR POSITION GUIDE BRACKET
5 | 35999 | x| 1 [ HAEBEENLEHHRL SET SCREW M6X1 L=6.0
6 | 36729 * [ x| 1 | EBAE PRESSER BAR POSITION GUIDE
7 | 15568 x| x| 1 | ERNHELEDHRL SET SCREW M6X1 L=8.0
8 [10546-A | *| x| 1 |#BziEE=TR TENSION RELEASE SLIDE
9 | 10547 * | x| 1 | HRFEREETRIER TENSION RELEASE SLIDE SPRING
10 | 18479 * | x| 1 | #HZHEE PRESSER BAR LIFTING BRACKET
11| 19518 x| x| 1 | HREFEREEHDORL PINCH SCREW 11/64X40 L=14.0
13 [18648-A | x| x| 1 |#|ztExT)oy PRESSER BAR SPRING
14 | 18649 x| 1 |&hlL THUMB SCREW 1/2X28
15 | 25648 x| *x| 1 [EFCFuk NUT 1/2X28
16 | 40407 | x| 1 [HREFL/N— PRESSER BAR LIFTER
17 | 25164 x| x| 1 [z EFLAN—FE2RL HINGE SCREW  11/64X40
18 17083-B3 | - | x| 1 |4z LIFTING PRESSER FOOT
17083-B1 | x| - | 1 |4z LIFTING PRESSER FOOT
19 | 10749 * | x[ 1 | SMERIEDHRLC SCREW 3.4X36
20 | 10677 x| x| 1 [SAEHZIEHRCLT Y y— WASHER
21 | 19470 x| x| 1 | TaoH—H—FK FINGER GUARD
22 | 10558C x| x| 1 [<DFEEYF LIFTING BELL CRANK COMP.
23 | 10558 *| x| 1 [<D=F LIFTING BELL CRANK
24 | 10557 * [ x| 1 [ <DFEEH(K) LIFTING BELL CRANK LINK
25 | 10556 * | k[ 1 | KDFESE (M) VIBRATING PRESSER BAR CONNECTING LINK
26 | 15118 x[ x| 1 [RNIEAE VIBRATING PRESSER BAR SLIDE BLOCK
27 | 18480 *[ %] 1 |[<DFIEHRL LIFTING BELL CRANK SCREW 11/64X40 L=8.0
28 | 10548-A | x| x| 1 |2 EHEZEALEDK P/B, LIFTING BRACKET GUIDE BLOCK
29 [ 15111 * | x| 1 | HABERESERALEDNREY POSITIONING PIN
30 | 19408 x| 1 [#WZFBRERERALEDRIESOFL | SCREW  1/4X28 L=175
31 [ 17610 * | % | 1 | A{RZEE VIBRATING PRESSER BAR
32 | 10554 x| x| 1 | hERERT)T VIBRATING PRESSER BAR EXTENSION SPRING
33[10553-A | *| x| 1 | Bz ERTYLTE VIBRATING PRESSER BAR EXTENSION
34 | 15060 x|+ 1 | PEZEELAQLC SCREW 5/16X24 L=16.0
36 |17086-B3 | - | *| 1 |hi®z VIBRATING PRESSER FOOT
17086-B6 | * | - | 1 | iz VIBRATING PRESSER FOOT
37 [ 17111 x| x[ 1 | FEZRIEDHRLC PINCH SCREW 11/64X40 L=6.0
38 | 19425 * | k| 1 | 1EEd LIFTING ROCK SHAFT
39 | 10514 * | k[ 2 | HEERARIL LIFTING ROCK SHAFT BUSHING
40 | 16709 * [ x| 1 |#EEE L SCREW  1/4X28
41 | 10728 * | x| 1 | HEEE R CHS OIL WICK
42 [ 19516 x|+ 1 [HEEE QLT yb NUT  1/4X28
43 | 40107 * | x| 1 | ETFERERE LIFTING ECCENTRIC CONNECTING CRANK
44 | 19420 x [ x| 1 [ ETEEEDEHDHRL PINCH SCREW 1/4X28 L=16.0
45 | 10775 * | k[ 1 | EEEOYRFERLE HINGE SCREW  7/32X32
46 | 35118 x| x| 1 | ExEFEOVRFERCT Y v— WASHER
47 | 10774 * [ x| 1 | EEFEOYR/AT LIFTING ECCENTRIC CONNECTION COLLAR
48 [ 17114 * [ x| 1 | EBEHKOYRERCFTYE NUT  7/32X32
49 | 37215 * | x| 1 | BEZOVYFERRCES WASHER




gtiEL A, EFEOY F
NEEDLE BAR ROCK FRAME., ROCK SHAFT CRANK CONNECTION




HEta. ERovk

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

BB o B¥
No | PARTS NOO:Q o |QTY e DESCRIPTION
T [15110-A | *| x| 1 | ST T S NEEDLE BAR ROCK FRAME
2 11875 x| x| 1 |#EBELEEY HINGE STUD
3 | 25179 x| 1 |#ELEEVIEDRL SET SCREW 17/64X32 L=9.0
4 15117 x|+ 1 [ #HBELERNILER SLIDE BLOCK PLATE
5 | 8100 | %] 2 | #HBELEERALERIEDHRC SCREW 9/64X40 L=6.5
6 | 15031 * [ x| 1 | #EBLEBS OIL WICK
7 | 34037 x| x| 1 |145—L NEEDLE BAR ROCK FRAME POSITION BRACKET
8 | 15007 x| x| 2 [A45—)LiEHRL SCREW 9/64X40 L=10.0
9 [10728 | k| 1 ggiét"w&ﬁs OIL WICK
10 | 16703 ® x| 1 |4 NEEDLE BAR
11 | 19426 * | x| 1 | gtiEtax NEEDLE BAR CONNECTING STUD
12 | 13365 x [ x| 1 | #HEEEHORL PINCH SCREW M4X0.7 L=9.0
13 | 10726 * | x| 1 | gHEEEHS OIL WICK
14 | 15089 x| x| 1 | $HELRENT NEEDLE BAR THREAD GUIDE
15 | B140553 | x| x| 1 | &#t1E&HHL NEEDLE SET SCREW 1/8X40 L=45
16 | NO122 x| x| 1 [# DPX17 #22 NEEDLE DPX17  #22
17 | 10578 | x| 1 | E2YUE NEEDLE BAR ROCK FRAME ROCK SHAFT
18 | 11876C x| x| 1 | EEYESAEGE) SLIDE BLOCK COMP.
19 | 11877 * | x| 1 | EREYEARE SLIDE BLOCK
20 | 11876 x| x| 1 [ EEYEE L SLIDE BLOCK STUD
21 | 10581 * | x| 1 | EEYVEE RCIESHRL SCREW 7/32X32 L=7.0
22 | 40905 * [ x| 1 [EEEOUKR ROCK SHAFT CRANK CONNECTION
23 | 34022 *| x| 2 |EEOVRREERL ADJUSTING SCREW  9/64X40
24 | 10728 * [ x| 1 [EEOYRHES OIL WICK
25 | 40405 * | x| 1 | EEE ROCK SHAFT CRANK
26 | 10519 * [ x| 1 [ EEFHOHRL PINCH SCREW 6.75X24 L=17.5
27 | 34023 * | x| 1 | EHEOVE /N Bl HINGE SCREW  9/32X28
28 | 8105 * | x| 1 [E&Eour N BhlFvyk NUT 9/32X28
29 | 15019 * | x| 1 | EYEREDSE FEED ROCK SHAFT CRANK
30 [ 10754 x|+ 1 [EYFERELSIEHOHRL PINCH SCREW 6.75X24 L=16.0
31 | 34024 x| *| 1 |EHEOvF X BAl HINGE SCREW  5/16X28
32 | 34026 x [ x| 1 [ FEVREFH/ (T FEED ROCK SHAFT CRANK PIPE
33 | 34025 *| x| 1 | EEOYE X EBHl7yy— | WASHER
34 | 50155 x| x| 1 %ﬁﬂ‘yP X ERCiHyh NUT
35 [ 10778 x| 1 | OIL WICK
36 | 10779 * | x| 1 [GHASRZACEY CLIP

_‘IO_




PN
KNEE LIFTER LIFTING LEVER

T avEb&m
OPTIONAL PARTS

34

T "I G
~ E ‘?‘%
2 ; //// 35

4 o
E R&LREALES
s 7 ; " |PEDAL TYPE FOOT-
N i i LIFTER
I\ ;

N BEFREREF
S KNEE LEVER TYPE FOOT LIFTERE

_'l'I_



PN
KNEE LIFTER LIFTING LEVER

BB o B¥
No | PARTS NOO:Q o |QTY e DESCRIPTION
1 | 40907 x| x| 1 | kB KNEE LIFTER LIFTING LEVER
2 | 25604 * | x| 1 | KEE{T4alEh KNEE LIFTER LIFTING LEVER BRACKET
3 | 25605 *|%| 1 | KB1EHHRL HINGE SCREW
4 {13059 x| x| 1 |Bl¥t SPRING
5 | 25223 *| x| 1 | B2+l SCREW 1/4X28 L=19.0
6 | 40979 * | x| 1 [ KXY (TuoftE) CHAIN WITH FOOK
6-1]17082-01 | * | x| 1 |<&Y CHAIN
6-2| 25675 x| x| 2 [2vs FOOK
7 | 37012 | x| 1 | AaN—HR (%) COVER PLATE (REAR)
8 | 8040 x| *| 2 A/ \—#RiEHL SCREW 9/64X40 L=8.0
9 | 37012 | x| 1 | AAN—R(E) COVER PLATE (RIGHT)
10 | 8040 x| *| 2 A/ "—tiEHL SCREW 9/64X40 L=8.0
11 | 40970 * | % | 1 | BREIFSESTE KNEE LIFTER ROCK SHAFT
12 | 40976 x| x| 1 |BREFEEREE A AR SPRING
13 | 6035 * | % | 1 | BREIFEHEERE A RLE4L | SCREW 3/32X56 L=2.7
14 | 25673 * [ x| 2 [R—ILoaq o ERE BALL-JYOINT
15 | 28058 * | x| 2 | DaqohERLIERC SCREW M6X1 L=12.0
16 | 25677 x| x| 2 [R—)Loa1bk BALL-JYOINT LINK
17 | 24681 *| x| 4 | Fvb NUT 1/4X28
18 | 23309 x| x| 2 [BYTyv— WASHER 1/4
19 | 40972 * | x| 1 | DaAoMEREE JYOINT CONNECTING ROD
20 | 11412 * x| 2 [Fvk NUT M6X1
21 | 40971 | x| 1 | BREFE KNEE LIFTER ROCK ARM
22 | 40977 x| x| 1 | Zvo#N+Hl HOOK SUPPORT SCREW
23 | 6384 *| x| 1 | ZuoHNTEERL HINGE SCREW
24 | 31021 x| x| 1 | BRETEHORL SCREW M6X1 L=16.0
26 | 40973 *| % | 1 | BRLEIFHE KNEE LIFTER ROCK SHAFT
27 | 34802 x| x| 1 | L& RETAINIG RING
28 | 40974 *| x| 1 |REFBRELRT VST SPRING
29 | 27176 x| x| 1 | RTYoT%Z2HL SCREW M4X0.7 L=20.0
30 | 36428 * | x| 1 | Dyse— WASHER
31 | 40975 x| x| 1 [BEFRFy/— STOPPER BLOCK
32 | 35999 *| x| 1 | BEFR Y/ S—1EHRL SCREW M6X1 L=6.0
33 | 30075 x| x| 1 [BREFRIY/SA—Z(FH0 SCREW M4X0.7 L=8.0
34 | 156865 *| x| 1 |BEFIVY KNEE LIFTER CONNECTING HOOK
35 | 40923 x| x| 1 |74 —($0) WIRE COMPLETE

_12_




TEh, TRILNT—1)—, EYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

39

-13-




T, TRILNT—)— FEYHL

HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

HBREs o, B
No | PARTS No <+> o |QTY e DESCRIPTION
1 [34102-A | *|*]| 1 | r&q HOOK DRIVING SHAFT
2 | 25235 x| x| 1 | FEMAZIL (B HOOK DRIVING SHAFT BUSHING (FRONT)
3 | 10571 | x| 1 | FTEAAS)L (R E&HRL SET SCREW 6.75X24 L=20.0
4 111080 *| | 1 | FTERA%IL (R ZzILE OILING FELT
5 | 10637C (x| 1 [ZFEYETHLGEE, RLCHT) FEED LIFTING CAM COMP.
6 | 10637 *|*x| 1 [ZYETHA FEED LIFTING CAM
7 | 10658 *|*| 1 [FEYETHLIEDHRLE SET SCREW 1/4X32 L=55
8 | 10638 *| x| 1 | K¥¥y HOOK DRIVING GEAR
9 [ 10639 | x| 1 [ KF¥FvELBEROABL POSITIONING SCREW 1/4X32 L=8.0
10 | 10766 *| x| 1 | K¥vikHRl SET SCREW 1/4X32 L=7.0
11112135 x| | 1 | FEhA%IL (FPRE) HOOK DRIVING SHAFT BUSHING (MIDDLE)
12 | 10522 *| k| 1 | TERA%IL (FRE)EHRL SET SCREW 6.75X24 L=14.0
13 | 10729 * x| 1 | FERAZ)L (FE) ids OIL FELT
14 | 34016 x| x| 1 | FTEHFEAZIL (R) HOOK DRIVING SHAFT BUSHING (MIDDLE, BACK)
15 | 200347 x| | 1 | FTERFEAZL(R)1EHRL SET SCREW  6.75X24 L=11.1
16 | 11080 x| x| 1 | FTEHFEAZIL (B)TzILE OIL FELT
18 | 34310 x| x| 1 | ZYUHL FEED DRIVING ECCENTRIC
19 | 37193 *|*%| 2 |54+ — SCREW PACKING (BRASS)
20 [ 21144-A | x| *| 2 [&EYALLBL SET SCREW  1/4X28 L=95
21 | 34309 || 1 | ZEyowRr FEED DRIVING ECCENTRIC CONNECTION
22 | 34311 x| x| 1 [ EYALRTYLY FEED DRIVING ECCENTRIC NEEDLE BEARING
23 | 34312 *[ x| 1 [FYUHLIEDE RETAINING RING
24 | 34313-A | x| x| 1 [HLEREY (& /) PUSH BUTTON
25 | 10673 x| x| 1 [#LREY RTULT SPRING
26 | 31094 x| x| 1 [#HLKRE2Y 1EHER RETAINING RING
27 | 10567 x| x| 1 | FTERTYLY HOOK SHAFT BALL BEARING
28 | 25620 x| x| 1 | FTEARATFYLHHS— HOOK SHAFT BALL BEARING COLLAR
29 | 25621 x| x| 1 | FTEARTYTHS—IERHIL|/POSITION SCREW  1/4X40 L=55
30 | 25622 x| x| 1 | FTEARTFYLEHHS—1ERL SET SCREW 1/4X40 L=55
31 | 25623 *|*%| 1 | FEHARTYLTH4—R HOOK SHAFT BALL BEARING ADAPTER
32 | 10522 || 1 | FER7ZYLHTH—Z1EHRL SET SCREW  6.75X24 L=14.0
33 | 10608 x| x| 1 |EEFEULY BALL BEARING RETAINING WASHER
34 | 25661 * x| 3 [FEEfH=)UTLEHAL SCREW 9/64X40 L=50
35 | 14108C x| x| 1 | FRILFT—1) #R) SAFETY CLUTCH PULLEY COMP.
36 | 14108 *|*| 1 | FR)ILKT—Y) SAFETY CLUTCH PULLEY
38 [ 10611 x| x| 1 | TRILNT—iE SAFETY CLUTCH COLLAR
39 [ 10612 *| x| 2 | FRILMT—=)R#ELEHRL SAFETY CLUTCH COLLAR SCREW 1/4X32 L=10.5
40 | 10615 x| x| 1 | FRILT—DiRIEA SAFETY CLUTCH LOCKING LEVER SPRING
41 | 10614 || 1 | FRILMNT—EBEY HINGE PIN
42 | 10581 x| x| 1 [ FRIT—YEE 1IEDHRL SET SCREW  7/32X32 L=70
43 110619 x| *%| 1 | FRILMT—YRTYLG SAFETY CLUTCH THROW-IN LATCH SPRING
44 | 25626 x| x| 1 | FRILMT—1INESE SAFETY CLUTCH RATCHET CONNECTING LINK
45 1 10616 x| x| 1 | FRILNT—HE SAFETY CLUTCH LOCKING LEVER
46 | 10613 x| x| 1 [ FRILT—=Y#EEY HINGE STUD
47 | 10581 x| x| 1 | FRILNT—)#EEE 1EHRL |SET SCREW  7/32X32  L=7.0
48 |1 10617 x| x| 1 [ FRILNT—1/MT SAFETY CLUTCH RATCHET
49 | 10620 || 1 | FRILMT—1)EIEY SAFETY CLUTCH THROW-IN LATCH PIN
50 | 37222 x| x| 1 | FRILNT—UiRIZHRIFLRAL SCREW M3X0.5 L=4.0

_14_




EY LB, &Y
FEED BAR, FEED DRIVING ROCK SHAFT

..15_



EY T EEYEH

FEED BAR, FEED DRIVING ROCK SHAFT

BB o B¥
No | PARTS NOO:Q o |QTY 4 DESCRIPTION
1 [ 12179 x| x| 1 | 2YLTES FEED BAR
2 | 10595 x| x| 1 [am=x FEED LIFTING ECCENTRIC FORK
3 | 10596 *|*x| 1 |3DFIzILk OILING FELT
4 | 10597 *[ x| 1 [ADFEIzILrLEHRLE SCREW 1/8X40 L=3.3
5 | 70129 *| x| 1 [aD=FLEHRL FORK SCREW 7/32X32 L=15.0
6 | 10599 x[ x| 1 [aADFEITvIr— WASHER
7 | 50103 *| % 1 | FYETEERLCSTVE NUT
8 | 12131 x| x| 1 [ZEYEEERL HINGE SCREW 3/16X32
9 12178 *| % 1 | ZEYEEHT— COLLAR
10 | 16704 x| x| 1 [ZEUBE FEED DRIVING ROCK FRAME
11 | 18065 * | x| 2 | EYUBI#FERL PINCH SCREW  M5X0.8 L=14.0
12 | 16705 *[ x| 1 [FEYULBEEVRL FEED BAR HINGE SCREW
13 | 16706 *| x| 1 | FEYEEE RLFYE NUT  1/4X28
14 | 11888 x| x| 1 | EYEH FEED DRIVING ROCK SHAFT
15 | 10588 * | k[ 1 | EYEAZIL (B FEED DRIVING ROCK SHAFT BUSHING (FRONT)
16 | 10525 * | x| 1 [ ZEYERARIL (F]) EHAL SET SCREW 6.75X24 L=9.0
17 | 11068 | x| 1 |S54F+— LINER
18 | 200347 x| x| 1 [S4F—1HRL LINER SET SCREW  6.75X24 L=11.1
19 | 10593 x| x| 1 | ZYaEhhS— G FEED DRIVING ROCK SHAFT COLLAR (FRONT)
20 | 10764 x [ x| 2 [FEYEHS—(FD)1EHRL SET SCREW 6.75X24 L=45
21 [ 10763 * | k[ 1 | EYEAZIL (18) FEED DRIVING ROCK SHAFT BUSHING (BACK)
22 | 10571 * | x| 1 [ FEYEARIL (1) IEHAL SET SCREW 6.75X24 L=20.0
23 | 11068 | x| 1 |S54F+— LINER
24 | 10522 x| x| 1 [S4F—1HRL LINER SET SCREW  6.75X24 L=14.0
25 | 10593 x| x| 1 | ZEYEhhS—(18) FEED DRIVING ROCK SHAFT COLLAR (BACK)
26 | 10764 x [ x| 2 [FEYUEHHS—(R)1EHHRL SET SCREW 6.75X24 L=45
27 | 16708 * | x| 1 | EYERTESE FEED DRIVING ROCK SHAFT CRANK
28 | 19420 x| x| 2 [FEYUEHETZSERHORL PINCH SCREW 1/4X28 L=16.0
29 [ 11953 x| x| 2 [ EYEREIIZSFEEV1EHRL SET SCREW 7/32X32 L=55
30 | 11962 x| x| 1 [ FEYEHFIFEAFEEY FEED DRIVING ROCK SHAFT CRANK PIN
31| 11954 * | k| 1 | EVERTESFEE VS OILING WICK
32 | 34010 ® | x| 1 | /\wysEEE FEED ROCK SHAFT DRIVING LINK
3311953 *| % 1 | N\wEFEEVIESHRLE SET SCREW 7/32X32 L=55

_16_




1INy L N— X VR ERBEAR

FEED REVERSE LEVER, FEED REGULATING MECHANISM

_1 7_



INYILIN—_ #ELY

EEk:0L 2

FEED REVERSE LEVER, FEED REGULATING MECHANISM

BB o B#

No [ PARTS No c:f, o |QTY b DESCRIPTION

1 | 34523 x| *%| 1 [/ \vFL/\— FEED REVERSE LEVER

2 | 10845 x| x| 1 [/\woLA—FEHl PINCH SCREW 15/64X28 L=18.0

3 | 40109 x| x| 1 [/8wHL 3 —EH FEED REVERSE SHAFT

4 | 40936 *| x| 1 [/\wOLN—Eh=BF FEED REVERSE LEVER STOPPER

5 | 1365 * x| 1 [/SvoLN\—E=5FFHEDHIL PINCH SCREW 15/64X28 L=16.0

6 | 40961 *| x| 1 (/NI LN—Bh=BFERTY T FEED REVERSE LEVER SPRING

7 | 28031 x| % | 1 [/\wHOLN\—EH=BFERT) >4 Tv%H| FEED REVERSE LEVER SPRING HOOK

8 | 25606 x| x| 1 [EYAE FEED REGULATOR
8-1| 25606C *| x| 1 [FEYFRAET -4 LA (FE) FEED REGULATOR COMPLETE

9 | 25607 x| x| 1 [EYFRETFEOHRL FEED REGULATOR PINCH SCREW 1/4X24 L=17.5
10 | 40164 x| % | 1 [3EYFAEHL FEED REGULATING SCREW

11| 18420 x| x| 1 [EYREHHRLE oYy O-RING

12 | 40963 x| *| 1 [EYSAEHFAVIL 55 FEED REGULATING DIAL

13| 25668 x| x| 1 [EYAEFTAVILIEDHHRL FEED REGULATING DIAL SCREW 11/64X32 L=20
14| B142746 | x| x| 1 |ZYSASAAVILIEHILT v +—| FEED REGULATING DIAL SCREW WASHER

15| 40120 * x| 1 [FEYSAEFFAVILEY FEED REGULATING DIAL LOCK PIN

16| 15729 x| x| 1 [FEYRBHAAVILEDRTYLS FEED REGULATING DIAL LOCK PIN SPRING
17 | 40903 x| x| 1 [/N\wHyELLHOVR FEED REGULATING ROD

18| 11409 x| x| 1 [\ IEFEOVE R—)ILoaqok BALL JOINT

19 | 35034 x| *x| 1 [BR—=)LTaqorMal BALL JOINT SCREW  M6X1  L=20.0

20| 11412 [ x| 1 [R—=ILPaqorh vk NUT

21| 25608 x| x| 1 [/NvoESKOVE Bl FEED REGULATING ROD HINGE SCREW

22 | 25609 * x| 1 [/\yOESEEDE FEED ROCK SHAFT DRIVING FRAME LEVER
23| 1365 x| x| 1 [/N\wOBEELEML PINCH SCREW 15/64X28 L=16.0

24| 34040 *| x| 1 [/\wORTYLT FEED REGULATING ROD SPRING

25 | 34044 x| x| 1 [/N\wHRTYLTEMR FEED REGULATING ROD SPRING BRACKET
26 | 15060 x| x| 2 [NV HORTYLTHMRIEDARL SCREW 5/16X24 L=16.0

27 | 34035 x| x| 1 [/NvHRTYLY Tvs FEED REGULATING ROD SPRING HOOK

28 | 25610C x| x| 1 [/\wH )8 — ) FEED ROCK SHAFT DRIVING FRAME COMP.
29| 25610 x| x| 1 [Ny T— FEED ROCK SHAFT DRIVING FRAME

30 | 34013 x| x| 2 [V OAFEERNK SLIDE BLOCK GUIDE

31| 18085 x| x| 4 [N\YOBAEEARILEDHRL SLIDE BLOCK GUIDE SCREW 11/64X40 L=8.5
32 | 34006 x| % 1 [N\wos o F— H5— FEED ROCK SHAFT DRIVING FRAME COLLAR
33| 11953 x| x| 2 [/1N\wHOD)oE— AS—1EHRL SET SCREW  7/32X32 L=55

34| 34012 x| x| 2 [N\woBaE FEED ROCK SHAFT DRIVING SLIDE BLOCK

35| 34011 x| x| 1 [/N\woBkEEY FEED ROCK SHAFT DRIVING SLIDE BLOCK STUD
36| 11954 *| x| 1 [/\wOBEEY R OILING WICK

37| 11412 x| x| 1 [R—=JLP342bFvb NUT

38 | 25609C x| x| 1 |[/\woEsEEEA EER) FEED ROCK SHAFT DRIVING FRAME LEVER COMP.

_18_




h<xt&. A~

HOOK SADDLE, HOOK

_1 g_



h~< x£8H. hv
HOOK SADDLE, HOOK

No.| B AES o e DESCRIPTION

PARTS No.| 7 QTY

LT

1 | 14128C x| x| 1 | A<AN—(GH) HOOK COVER COMP.
2 | 14019 *| x| 2 | AvHIN—F3— RUBBER
3 | 14013 x| x| 2 [ATh/ A A—1EHAL HOOK COVER SCREW 9/64X40 L=55
4 (14017 *| x| 1 | AvHN—BZNAR HOOK COVER SPRING
5 | 14013 x| x| 1 [ATHhHNN\—FRNARIEDHHRL HOOK COVER SPRING SCREW 9/64X40 L=55
6 | 40962 | x| 1 |HvxE HOOK SADDLE
7 | 28076 x| x| 2 [HAvxELEDHRL HOOK SADDLE SCREW  M6X1 L=18.0
8 | 10599 x| x| 2 | AYEEILEDHRLETYv— HOOK SADDLE SCREW WASHER
9 | 14008 x| x| 1 [AeLBTTILF FELT
10 | 14034 *| x| 1 | A—TFF—Z=XTz)Lk FELT
11| 14013 x| x| 1 [A—=TF—ZXTz)LbiEHHL [SCREW  9/64X40 L=55
12 | 14032 x| x| 1 | REVSF—RA—TF— BOBBIN CASE OPENER
13 | 14033 x| x| 1 [A—TF+—=X BOBBIN CASE OPENER FORK
14 | 15055 *| x| 1 | A—TFF—=XiEHHlL PINCH SCREW 11/64X32 L=9.0
15 | 14127 x| x| 1 | H<Eh(E) HOOK SHAFT (UPPER)
16 | 14123 | x| 1 | A<E(L)HS5— HOOK SHAFT (UPPER) COLLAR
17 | 27170 x| x| 2 [AH<EH(E)HS5—1EHRL SET SCREW M5X0.8 L=6.0
18 | 14125 *| x| 1 | AVESIAUb HOOK SHAFT JOINT
19| 27170 x| x| 4 [HTETa/ rEHRLE SET SCREW M5X0.8 L=6.0
20 | 14123 *|*x| 1 |A<E@(T)H5— HOOK SHAFT (LOWER) COLLAR
21127170 x[ x| 2 [HATEH(F)HAS—1EHHL SET SCREW M5X0.8 L=6.0
22 | 14010 *| x| 2 | AvETT)LE FELT
23| 14126 x| x| 1 [ A<E#(T) HOOK SHAFT (LOWER)
24 | 10657 * | x| 1 | ATEATY HOOK DRIVING PINION (SPIRAL)
25| 10658 x| x| 1 | AVEFVEREROHRL POSITIONING SCREW 1/4X32 L=55
26 | 10767 *| x| 1 | AVEFVYEDHRL SET SCREW  1/4X32 L=45
27 | 40953 x| - 1 [ZLK BED SLIDE

40965 -1%| 1 [|ZELIK BED SLIDE
28 | 6031-01 * [ x| 1 [ ZLiREDHARL BED SLIDE SCREW 11/64X40 L=8.3
29 | 16408 *| x| 1 |REY BOBBIN
30 [ 14119 x| x| 1 | A< HOOK COMP.

_20_




iR, =Y
THROAT PLATE, FEED DOG

-21-




SR, =Y
THROAT PLATE, FEED DOG

No.| SRmE = N LES DESCRIPTION

PARTS No/| 7 QTY

PP

114111 | x| 1 &R THROAT PLATE
2 (13826 x| x| 3 |#tiRiESHRL THROAT PLATE SCREW 11/64X32 L=8.0
3 | 40967 x| x| 1 |8kt E THROAT PLATE BASE
4 | 28076 *| x| 2 [#HREEILEHRL THROAT PLATE BASE SCREW M6X1 L=18.0
5 [ 10599 *| x| 2 |#tREELEHAR LTV v—|WASHER
6 | 14026 | x| 1 [#REETZILE FELT
7 | 14121 x| x| 1 |ATLEH/NN—(A) HOOK SADDLE COVER A
8 [37288-A | x| x| 6 |Hh<wtEH/N—(A)1E&HIL [SCREW M4X0.7 L=5.0
9 (14122 x| x| 1 |AwLEH/N—(B) HOOK SADDLE COVER B
10[37288-A | x| x| 6 |H<wtEH/N\—(B)1E&HAL [SCREW M4X0.7 L=5.0
1114114 * | 1 [ZYE FEED DOG
12| 10561 * | x| 1 | SUELEDHRL FEED DOG SCREW 11/64X32 L=6.5
13| 14115 | x| 1 [ZEYUIR FEED PLATE
1414116 | x| 1 | ZYURAT~Y FEED PLATE SLIDE BLOCK
15(14118 * | x| 1 | ZYURERL FEED PLATE SLIDE BLOCK SCREW M6X1
1611412 * | x| 1 | ZYUIRERLCTVE NUT M6X1
18| 40966 x| x| 1 |#tikEBEH/NN— THROAT PLATE BASE COVER
1910766 *| x| 2 | ZEYUIREAEARL FEED PLATE ADJUSTING SCREW 1/4X32 L=7.0
20| 14129 * | x| 2 | ZEYIRAZRLTVE NUT 1/4X32
21113826 x| x| 6 |[#tiREEH N N—LEHRL SCREW 11/64X32 L=8.0
22 | 40968 *| x| 1 |[{@BILTE THROAT PLATE BASE SUPPORT
23128076 * [ x| 4 |@EILELEDHRL THROAT PLATE BASE SUPPORT SCREW M6X1 L=18.0
24110599 *| x| 4 |#HBIEXELESHRR LTV v—|WASHER
25| 10545 *[*| 4 |@HEIXEEERLC THROAT PLATE BASE SUPPORT SCREW 11/64X32 L=14.0

_22_




&+ 1
TENSION BRACKET

-23—-




AR
TENSION BRACKET

BB o B¥
No | PARTS NOO:Q o |QTY e DESCRIPTION
1 | 40431 AR EEEHE:)) TENSION BRACKET
4 | 30011 x| x| 1 |FE—RAFH TENSION STUD (FIRST)
5 | 10652 *| x| 1 | E—HRAFEFVE TENSION STUD (FIRST) NUT
6 | 20224 x| x| 2 |E—3AFm TENSION DISC (FIRST)
7 | 20226-01 | x| x| 1 |@&XTYLH TENSION SPRING
8 | 20225 x| x| 1 | E—FFO—LVk TENSION THUMB NUT (FIRST)
9 [B145446 | x| x| 4 | RFFM TENSION DISC
10 | B159805 | x| x| 2 | RFAFMIFx TENSION DISC PRESSER
11 | BS07490 | % | x| 2 |@&RTYLY TENSION SPRING
12 | 28206 x| x| 2 [EB—LyrRbyss— REGULATING THUMB NUT WASHER
13| B149566 | x| x| 2 |o—Lwks+vk REGULATING THUMB NUT
14 | 60391 x| x| 1 | RAFH TENSION STUD
15 | 10793 x| x| 2 | RDPDOEREY TENSION RELEASING PIN
16 | 40434 x| x| 1 | K20 TENSION RELEASING PLATE
17 | 19422 x| x| 2 | RPBIDOREALL HINGE SCREW  9/64X40
18 | 19512 x [ x| 1 [REIRTULTEH THREAD CONTROLLER STUD
19 | 10689 *| x| 1 | RBIRTYLH THREAD CONTROLLER SPRING
20 | 10694 x| x| 1 |Z&m THREAD CONTROLLER DISC
21 [B118319 | *|*| 1 | ZFEmMitHHl SCREW 3/32X56 L=6.0
22 | 19534 x| x| 1 [|@—LvyrFvk THUMB NUT  7/32X32
23 | 40431C * | x| 1 | AFRGEE) TENSION BRACKET COMP.
24 | 10720 x| x| 1 [ RPBHEY TENSION RELEASING ROD
25 | 6604 * | x[ 1 |GHEREZLESHRE SCREW 9/64X40 L=12.0
26 | 4221 x| x| 1 [HEBEZ OIL WICK RETAINER
27 | 10690 x| % | 1 | REIERTYLT 2T THEREAD CONTROLLER SPRING STOPPER
28 | 8100 x| x| 1 [ REIERTI T ZITHL SCREW 9/64X40 L=6.5
29 | 34042-TA | x| % | 1 | KAFHRENT THEREAD GUIDE
30 | 11142 x|+ | 1 | REAFREMNFIEDT VI +— | WASHER
31 | 10545 x| x| 1 | RFAFRENTLEDHRL SCREW 11/64X32 L=14.0

_24_




- bicy

LUBRICATION

_25_




i

LUBRICATION
BB o B¥
No | PARTS NOO:Q o |QTY e DESCRIPTION
1 [ 14130C * [ x[ 1 [EZ-NF1-7CGH) (7-LZIA ) OIL TUBE & OIL WICK
2 | 31129 x| x| 1 [z RETAINER
3 | 6333 | x| 1 [ #HRIEDHRL SCREW 9/64X40 L=65
4 |34107C * [ x| 1 | Ez=NFa—7"GR)(TERFT/ HRRIA%ILE) | OIL TUBE & OIL WICK
5 | 36333 | x| 1 |z RETAINER
6 | 6333 x|+ 1 [$#BZ1EHHLC SCREW 9/64X40 L=6.5
7 | 31127 | x| 1 |z RETAINER
8 | 6333 x|+ 1 [#BZ1EHHLC SCREW 9/64X40 L=6.5
9 |30212C * | k| 1 | EZ-MF1-7GR)GEYEAASILA) OIL TUBE & OIL WICK
10 | 34045C * [ x| 1 [EZ-WF1-7GRXTE SRR A2/L(A)FH) | OIL TUBE & OIL WICK
11 | 36333 | x| 1 |z RETAINER
12 | 6333 x|+ 1 [$#BZ1EHHLC SCREW 9/64X40 L=6.5
13 | 40135C * | k| 1 | EZ=LF1-7ER) N\ o)A —F) OIL TUBE & OIL WICK
14 | 15087 x| x| 2 [#z RETAINER
15 | 6333 *| x| 2 |#HRIEDHRL SCREW 9/64X40 L=65
16 | 14907 * | x| 1 [AwNiREVY BED OIL TUBE CLAMP
17 [ 11106 x| % | 1 | AWNHALITTILE OIL FELT
18 [ 11108 x| x| 1 [ RyRimEI1EHRL SCREW 1/4X32 L=13.0
19 [ 11069 x| x| 4 [ FEYEAZILTTILE OIL FELT (FOR BUSHING)
20 | 11071 x| | 2 [FEYEAARILBIE/ YT PACKING
21 | 11070 * | k[ 2 | EUEAARILHEE OIL STOP SCREW  7/16X28
22 | 11080 * [ x| 1 | FTEHA%IL (BT ZTILE OIL FELT
23 | 11069 * | % | 1 | FTEAAIL(FRE)TTILE OIL FELT
24 111085 x| x| 1 | FERAZ)L(FE) TTILNBRE OIL STOP SCREW  7/16X28
25 | 11069 *| % | 1 | FTEAAZIL(FRE-H)7IILE OIL FELT
26 | 11085 x| x| 1 | TEHA%IL (BRE-A)IZI/LNEE OIL STOP SCREW  7/16X28
27 | 11069 x| x| 2 [ /\woPYoF— TJI)Lk OIL FELT
28 | 11085 x| x| 2 [Ny — TJI)LRHAKE OIL STOP SCREW  7/16X28
29 | 15034C | x| 1 |EZ—)LFa2—T @B (8) OIL TUBE AND OIL WICK COMP.

_26_




BOBBIN WINDER

REE

_2 ?_



RES
BOBBIN WINDER

BB o B¥
No | PARTS NOO:Q o |QTY e DESCRIPTION
1T [60671-A | *| x| 1 | RE=L/\— BOBBIN WINDER LEVER
2 | B062400 | * | x| 1 [HR&ESL/N—1EHRL SCREW  M4X0.7 L=80
3 | B026040 | *| x| 1 | HR&BZLNN—1tHRLCTYSv—| WASHER
4 | 40126 x| x| 1 | &= BOBBIN WINDER SHAFT
5 |40125C * | k| 1| &=k GE) BOBBIN WINDER SHAFT BUSHING COMP.
6 | 40125 x| x| 1 | RB=H BOBBIN WINDER SHAFT BUSHING
7 | 40131 x| x| 2 | REERARTIT BALL BEARING
8 | 40124 x| x| 1 | RBEEHE BOBBIN WINDER SHAFT FRICTION WHEEL
9 [B012400 | x| x| 2 | &&=FH tHHL SET SCREW M4X0.7 L=6.0
10 | 40129 x| x| 1 | RB&BED LG BOBBIN WINDER SHAFT FRICTION WHEEL RING
11 | 40127 * | k| 1| R&EEhiEh BOBBIN WINDER SHAFT BUSHING SHAFT
12 | BS25413 | x| * | 1 | &=L/ \—BH(HE) BOBBIN WINDER SHAFT BUSHING BRACKET
13 | 40128 IEIREE - EIAS BOBBIN WINDER SPRING
14 | B025080 | * | x| 1 | & =EET v v— WASHER
15| B048060 | * | *| 1 | h&=kighit O RETAINING RING
16 [ BS23651 | * | x| 1 | RE&EZhightoH1l SET SCREW M6X1 L=6.0
17 | 40137 *| x| 1 | REERL/R SPRING
18 | 27179 x [ x| 1 [ RBEXby/N—HL BOBBIN WINDER STOPPER M5X0.8 L=30.0
19 | 4135 *| % 1 | REZFRby/N—F Yk NUT
20 | BS51262 | * | *| 1 |IF2Y&IFIR BOBBIN WINDER DUST GUARD
21 |BS25478 | x| *x| 1 | RHYAR KNIFE
22 | B062680 | x| x| 1 | KEYYARILEHRL SCREW 11/64X10 L=6.0
23 | 35994 *| %] 1 | REPYAREY PIN
24 |1BS38736 | x| x| 1 | R&=HFGH) BOBBIN WINDER TENSION COMP.
27 | B145446 | x| x| 2 | 2&=Fm BOBBIN WINDER TENSION DISC
28 | 10693 x| x| 1 | RBEFF/N R BOBBIN WINDER TENSION SPRING ¢ 1.2
30 | 37229 *| x| 1 | REZFFFILEDHLL SET SCREW M4X0.7 L=5.0
31 | 40138 x| x| 1 [ HR&HBZUvI3 TN RUBBER
32 | 28206 *| x| 1 | A—LybhRbysi— THUMB NUT WASHER
33 | 40132 x| x| 1 | RESFESR/ AR ADJUSTING FLAT SPRING
34 | 37532 * | x| 1 | REZFGHHR/ARIEHRL SCREW M3X0.5 L=3.0
35 [ 31017 * [ x| 1 | RESFFIRL SCREW M3X0.5 L=4.0
36 | 60718 *| x| 1 [REVEYLESD BOBBIN ROTATION STOP SPRING
37 [ 11142 x[ x| 1 [ REOYARD Y v— WASHER

_28_




/@ dn 1
AGCESSORIES 1

1 3 6

e ||"

30 |
35 / P | AT a i

29 OPTIONAL PARTS m@

37

8//
33 ﬁ
_%“%ff;’ N

: BREFRZ LS i R LR E (T
'KNEE LEVER TYPE FOOT LIFTER: PEDAL TYPE FOOT LIFTER

O 00 Cmmmre




FEm1
ACCESSORIES 1

BB o BE#
No | PARTS NOO:Q o | QTY % DESCRIPTION
1 | 8132-B * [+ 1 | WHASRE ACCESSORIES PACK
2 | 16408 x| x| 3 | REY BOBBIN
3 |1872 * | %] 1 NALVF (1531)) WRENCH (1.5 mm)
4 | 19456 ® x| 1 NALVUF (23)) WRENCH (2 mm)
5 | 19457 * | %] 1 NALVF (2531)) WRENCH (2.5 mm)
6 | 19458 * x| 1 NALVF (33)) WRENCH (3 mm)
7 | 19459 * | %] 1 NALVUF (431)) WRENCH (4 mm)
8 | 19460 ® x| 1 NALVF (531)) WRENCH (5 mm)
9 | 25649C | x| 1 RSA/8—4540 SCREW DRIVER COMPLETE
13 | 19462 * x| 1 IHRLUF DOUBLE HEAD WRENCH
14 | 8125 | x| 1 HAEL OILER
15| 11193 * | x| 1 3 OIL
16 | 8124 *| %] 1 IV HIN— MACHINE COVER
17 | NO122 x| x| 3 | & DPX17 #22 NEEDLE DPX17 #22
18 | 6052 x| x| 4 | IDUEVCZIFIEHRAL WOOD SCREW
19 [ 11171 x| x| 2 | IDoEVUZIT MACHINE HINGE CONNECTION CUSHION
20 [ 11170 x| x| 4 | IDUEVY(AFEVD)IEHIL | SCREW 6.75X24 L=7.5
21 | 11169 x| x| 2 | IDoEVD(AFELD) MACHINE HINGE CONNECTION
22 | 40949 * k[ 1 HRITEYE THREAD UNWINDER COMP.
23 | 36415 * | k| 1 AT DRIP PAN
24 | 34795 *|*x| 2 | a—F—=FA) RUBBER CUSHION (A)
25 | 36416 x| x| 2 | a—F—=1FB) RUBBER CUSHION (B)
26 [ B140518 | * | x| 1 HiE DRAIN SCREW
27 | B081007 | * | x| 1 JHEE oYLy O-RING
28 | 20171 *| x| 1 | TLEE RUBBER CAP
29 | 48016 x [ x| 1 BREFE5E KNEE LIFTER ROCK SHAFT HUB
30 [ 27181 * k[ 1 BREFFE5FIEHRL SCREW M8X1.25 L=20.0
31| 19332 x| x| 1 FR b (3 T KNEE LIFTER ROCK LEVER
32 [ 27180 * k[ 1 BREFITEIEDHHL SCREW M8X1.25 L=16.0
33 | 37318C x| x| 1 BREYT/\yR (HR) KNEE LIFTER KNEE PLATE COMP.
34 | 40978 * | %] 1 RETF S KNEE LIFTER ROCK SHAFT
35 [BS16290 | * | x| 1 Ey PIN
36 | 40924 *| x| 1 JAN—9520F WIRE CLAMP
37 | 156864 x| x| 1 BREFTvH KNEE LIFTER CONNECTING HOOK
38 | 13098 x| %] 1 | REJILEYF PEDAL COMPLETE
39 | 1871 x| x| 1 NALVF (631)) WRENCH (6 mm)
40 | 40980 *| x| 1 | RyFEFELEAR)LL BED FIXED L-BOLT
41 | 40981 * [ x| 1 LAV Fa—T URETHANE TUBE
42 | 13096-W | * | *| 1 RS PLAIN WASHER
43 170192-06 | * | * | 1 | EEL SPRING WASHER
44 | 40982 x| 1 | vk WING NUT M8X1.25

_30_




TR 2
ACCESSORIES 2
FFTar g
OPTIONAL PARTS
19

_.31_



fEm2
ACCESSORIES 2

BB o B¥
No | PARTS NOO:Q o |QTY AT E DESCRIPTION
1 | 40908 *| % | 1 | NJLNAO—F GH) BELT GUARD COMP.
2 [40908-01 | x| x| 1 | RJLFA—K(A) BELT GUARD (A)
3 | 28138 *| x| 2 | RJLMH—K(A) IEHHL SCREW M6X1 L=10.0
4 | 10599 x| x| 2 [1EHRCTYIr— WASHER
5 | 37288 ¥ | %] 2 [ RNIMH—FKB)EERL SCREW M4X0.7 L=5.0
6 |40908-02 | x| x| 1 | RNJLFH—K(B) BELT GUARD (B)
7 | 28138 *| x| 2 | RJLMH—K(B)EHRL SCREW M6X1 L=10.0
8 | 10599 x| x| 2 [1EHRCTYIr— WASHER
9 | 37288 ¥ | % 1 | NJLM—F(D)EERL SCREW M4X0.7 L=5.0
10 | 40908-04 | x| x| 1 | ANJLFH—K(D) BELT GUARD (A)
11 | 28138 *| x| 2 [ RJLMH—K(D)1EHRL SCREW M6X1 L=10.0
12 | 10599 x| x| 2 [1EHRCTYIr— WASHER
131 40908-05 | x| x| 1 | RJLFH—K(E) BELT GUARD (E)
14 {11830 x[ x| 2 [RJpH—F(E)YTZ4L | THUMB SCREW
15 | 15081 *| x| 2 | NJ)MH—F(E) Kl WOOD SCREW
16 | 11142 *[ x| 2 [ KhLIvydy— WASHER
17 | 40303-03 [ [ x| 1 | RJLFAH—K(C) BELT GUARD (C)
18 | 37288 x| x| 3 [ RJLMH—F(C)1EDHHL SCREW M4X0.7 L=5.0
19 | 17529 x| x| 1 | BHEZAE SYNCHRONIZER SUPPORT ROD FOR BELT GUARD
20 | 37102 x| x| 2 [BRHEBIZZAEFTVE NUT M6X1

_32_




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

tAa—3L oK%
T273-0018 FEE e K ET2-13-6
TEL: 047-420-3561, IPE:E : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(ERE%)
Parts No. PB98100 (0320)
Rev. 3.4



